
Bangladesh Economic Zones Authority 
 

Pre-feasibility Study Report 
 

Bogura Economic Zone 
 

 

Prepared By: 

 

 

 

 

Infrastructure Investment Facilitation Company 

 
Sub-consultants: 

 

 

BETS Consulting Services Ltd. 

 
Shahidul Consultants 

 
 

24 December 2018 

   

Bogura EZ 



 

 
 
 

 

 

Pre-feasibility Study Report 

Bogura Economic Zone 

 

 

 
24 December 2018



Prefeasibility Study of Bogura Economic Zone 

 

  3 

 

Table of Contents 

EXECUTIVE SUMMARY ...................................................................................................7 

1 INTRODUCTION .................................................................................................... 14 
[...]
exchange, considering future expansion in the surroundings, is assessed to be 7,000 LU and 

effective number of connections in the 1st Phase will be 2,500LU, proportional internet 

connections. The number of industries may be more or less than the number of plots. Some of 

the big industries may sometimes need more than one plot. On the other hand, more than one 

small industry may sometimes share one plot. 

Figure 7.15: Connection Diagram (On-site) 

 

Transmission System in Bangladesh: Bangladesh is a reverie country, as the country's long 

distance transmission systems are mainly composed of microwave, UHF and VHF radio links. The 

Optical Fiber is also used in city and some district headquarter areas for interconnecting local 

exchange and Remote Switching Units (RSU) in multi exchange networks and also for 

interconnections between switching exchanges and microwave station. As in all EPZs in 

Bangladesh, BTCL has PSTN network, it is recommended that telecom works in EZs shall be 

requested from  BTCL. The entity has two modes of financial systems, a) Contributory work, and 

b) Self financed work. 

a) Contributory work: When a corporate body asks BTCL to establish a telephone 

network, BTCL submits estimates for the contribution of funds. After placing of a fund 

by a corporate body, BTCL expands the network as required. 

b) Self financed work: when BTCL finds that an area is under development, BTCL includes 

expansion work in ongoing or in future sand expands their net work for expansion of 

own business from their own fund. 

BEZA may write to BTCL, requesting to include the Bogura proposed EZ in their future expansion 

plan. Information can also be given to approved private PSTN operators, mobile phone operators 



 Prefeasibility Study of Bogura Economic Zone 

 

  101 

 

and ISPs so that they can expand their network. It is recommended that GrameenPhone and 

other operators should be offered to establish their network as well. 

7.3.2 Telecommunications (Off-site) 

If Bangladesh Telecommunication Company Limited (BTCL) fixed phone network is to be installed 

in Bogura EZ site, a Fiber Optic Cable (FOC) connection will be established between Bogura EZ 

site and Bogura main exchange at upazilla. Also telephone exchange/exchanges of BTCL shall be 

installed at EZ site and the local network will be expanded according to need. Local network by 

copper cable will not be difficult with single exchange. To cover the network by copper cable, a 

BTCL exchange needs to be installed. By copper cable, subscribers can be connected up to a 

distance of 4 km. The cost of a telecommunications system is calculated most modern soft 

switching (SS) technology, as in near future technologies are being changed very rapidly. Since 

power transmission lines in the EZ site will be overhead, the FOC line can be hung overhead to 

reduce the local network expansion cost. 

7.3.3 Data Communications Network 

In Bangladesh there are two types of national networks: Radio Link and OFC Link. BTCL has both 

types. Power Grid Company Bangladesh also has an OFC overhead network throughout 

Bangladesh along the high tension power transmission towers.  

Band connection/leased line connection: BTCL have copper, optical fiber and microwave 

networks almost all over the country. BTCL introduced Digital Data Network (DDN) service in the 

year 2000 to allow point to point domestic data connectivity and International Private Leased 

Circuit (IPLC) termination inside Bangladesh. 64kbps to 2Mbps data circuits are available through 

DDN nodes. Subscriber is connected through telephone cable (copper local loop DSL). 

Transmission backbone among exchanges consists of optical and microwave network. DDN 

service is available in 41 district headquarters through 71 nodes. Present capacity is more than 

1000 high speed point to point leased line internet and corporate connectivity, 60% of which is in 

use. 

Bogura EZ may be brought under the DDN service since it will fulfil the eligible criteria of the DDN 

connectivity- Producers of same types of goods and services.  

7.4 Water Supply System 

In Bogura, the water consumption demand will be about 10,000 cubic meters per day. Per day 

volume of water requirement is given bellow for Bogura EZ:  

Water Requirement: 10,000 m3/Day 
 
Ground Water: There is no surface water source for water supply of Bogura EZ. Water is to be 

drawn by installing production tube wells in the project area to meet the water demand. Each 

tube well can supply 500 cubic meter of water per day. Around 20 tube wells are recommended 

to be set in Bogura EZ. The BWDB report has not considered sea water as a source. The supply 

system of the pipe network is shown in the Figure 7.17. 



 Prefeasibility Study of Bogura Economic Zone 

 

  102 

 

Water Distribution Network: Water Distribution Networks deliver water to each factory along the 

roads, coming through the tower and tank at several places built inside the zone. The treatment 

system is composed of the following: 

 ground water intake 

 Reservoir 

 Treatment Plant 

 Tank and Tower 

 Distribution Pipe Network 

A gravity feed system will be used to supply water to the water supply pipe line located along the 

footpath of the road inside the Project. The size of main water supply pipe will be from 150 mm. 

–350 mm. and water supply pressure is in the range of 1.0 – 3.0 bars. Main water supply pipe will 

be of high density polyethylene (HDPE) if available, to avoid corrosion as well as breaking in the 

future. 

Basic Concept Drawing of Water Supply System: The basic water supply system is shown in the 

following figures. 



 Prefeasibility Study of Bogura Economic Zone 

 

  103 

 

Figure 7.16: Water Supply Distribution Network 

 

 
 

Pump with Filter

Storage 
Reservoir or 
Tank

Pump

Water 
Tower

Supply to 
Factory

Distribution Pipe to 
Factory



 Prefeasibility Study of Bogura Economic Zone 

 

  104 

 

7.5 Drainage  

The rain discharging flow has been designed using the engineering analysis. As a first step, rain 

fallen on the ground and factory roofs are expected to flow into the u- channel along the road. 

Next, the rainwater flows into the ditch/khal north-east side of the EZ. Finally, the rainwater will 

flow out to the korota river by existing channel. The flow system of the u-channel drain is shown 

in the Figure 7.18. 

7.6 Fire Protection System 

For the fire protection system, besides a fire station and a fire truck, a pond wand water body 

has been considered to collect water for fire service according to the local standard to supply 

water in case of fire protection need. 

7.7 Data Connectivity 

A robust infrastructure for high-speed internet connectivity is essential for ensuring the 

sustainable operation of the zone. On top of that, it is imperative to have connectivity from 

multiple operators to maintain high uptime and seamless service levels to the tenants. An 

operator with sufficient capability may provide network connectivity inside the zone and 

maintain clientele among tenants independently.  

7.8 Industrial Effluent Treatment System 

The industrial effluents will be collected from the industries through an effluent pipe network 

and will be treated in the CETP. Total volume of industrial effluent 14,400 m3/Day. The Waste 

water collection pipe network for Industry is shown in the following figure. The industries will be 

responsible to do preliminary treatment for their industrial effluent. Maximum value for some 

critical wastewater parameters that can be discharged to the central effluent treatment plant 

will be set up to prevent overloading of the treatment operation.  

Industrial effluent will be collected and transported via a network of drains to the effluent 

treatment plant. Effluent treatment involves following stages: 

7.8.1 Pre-treatment  

Pre-treatment stage is the first stage of effluent treatment process of CETP, where materials that 

can be easily collected from the raw wastewater before they damage or clog the machineries will 

be removed: 

Screening: In screening, large objects or floating solids will be removed from the influent water. 

This will be done with a bar screen which are cleaned manually. The solids will be collected and 

later disposed in a landfill or incinerated.  

Grit removal: In grit removal, pre treatment may include a sand or grit channel or chamber 

where the velocity of the incoming wastewater will be carefully controlled to allow sand, grit and 

stones to settle.  

 

 



 Prefeasibility Study of Bogura Economic Zone 

 

  105 

 

7.8.2 Primary Treatment 

In this stage, the effluent will be converted to a homogeneous liquid capable of being treated 

biologically. The effluent will be taken to equalization tank through a lift pump for chemical 

dosing. The chemical dosing is usually done by using alum, ferric chloride, calcium hydroxide or 

sodium hydroxide. Then the effluent is taken to mixing tank. The pH of the effluent will be 

corrected here.  

7.8.3 Secondary Treatment 

The secondary treatment will be done to degrade the biological contents of the effluent. 

Through aeration secondary treatment will be done. The purpose of secondary treatment is to 

reduce the organic compounds of the effluent through bacteria formation and help in 

coagulation of the compounds to create removable solids. 

Activated Sludge: This process will be used for aeration. Activated sludge plants encompass a 

variety of mechanisms and processes that use dissolved oxygen to promote the growth of 

biological floc that substantially removes organic material. 

The final step in the secondary treatment stage is to remove the biological flocs or filter material 

and produce effluent containing very low levels of organic material. In this purpose, the effluent 

will be passed to clarifier through lift pump. Later on, it will be passed through bio-filter.  

Bio-filter: Bio-filter includes a reactor filled with a filter media. The media either is in suspension 

or supported by a gravel layer at the foot of the filter. The dual purpose of this media is to 

support highly active biomass that is attached to it and to filter suspended solids. Then the final 

treated effluent will be passed through final outlet.  

7.8.4 Sludge disposal  

When a liquid sludge is produced, further treatment may be required to make it suitable for final 
disposal. Typically, sludge is thickened (dewatered) to reduce the volumes for disposal. Near the 
settling tank, there is a sludge drying bed. By dewatering the sludge, sludge cake will be 
produced. The sludge cake will be used to make clay bricks. The following figure shows the 
sketch for effluent treatment system. 



Prefeasibility Study of Bogura Economic Zone 

 

  106 

 

Figure 7.17: Water Supply Distribution Network  

 



Prefeasibility Study of Bogura Economic Zone 

 

  107 

 

Figure 7.18: Flow System of the u-Channel Drain 



Prefeasibility Study of Bogura Economic Zone 

 

  108 

 

Figure 7.19: Effluent Treatment System 

 

 

 
 
 

 

 
Industrial Effluents 

Industr

ial 

Effluen

ts 

Sump of Industrial 

Effluents 



Prefeasibility Study of Bogura Economic Zone 

 

 

  109 

 

Table 7.5: Recommended First and Second Level Standard for the Zone 

 Parameters Unit 
First Level Standards for 

the Industries 
Standards for CETP 

1 Temperature 0C <45 40 

2 pH  10 8-Jun 
3 BOD5 (5 days at 20 °C) mg/l <50 <30 

4 COD mg/l <50 <30 
5 Total Suspended Solids mg/l <50 <30 

6 Total Dissolved Solids mg/l <1,200 <1,000 

7 Grease and Oil mg/l <10.0 <5 
10 Nitrate (NO3) mg/l <15 <10 

12 Chloride (ion) mg/l <600 <500 
13 Sulphate (as SO4) mg/l <400 <400 

14 Sulphide (as Sulphur) mg/l <1 <0.75 

15 Phosphate (PO4) mg/l <5.0 <3.0 
16 Cyanide (CN) mg/l <1 <0.75 

18 Arsenic (As) mg/l <0.10 <0.03 
20 Iron (Fe) mg/l <3.0 <1.5 

21 Boron (B) mg/l <2.0 <1.0 

22 Manganese (Mn) mg/l <5.0 <3.0 
23 Cadmium (Cd) mg/l <0.1 <0.05 

24 Chromium (Cr)+3 mg/l <1.0 <0.5 
25 Chromium (Cr)+6 mg/l <1.0 <0.5 

26 Copper (Cu) mg/l <2.0 <1.5 
27 Lead (Pb) mg/l <1.0 <0.3 

28 Mercury (Hg) mg/l <0.005 <0.002 

29 Nickel (Ni) mg/l <2.0 <0.5 
30 Selenium (Se) mg/l <0.1 <0.05 

32 Zinc (Zn) mg/l <15.0 <10.0 
34 Ammonia (NH3) mg/l <8.0 <5.0 

35 DO mg/l >2.0 >7.0 

 

7.9 Domestic Waste Treatment 

The individual industrial units will carry out own domestic waste treatment through small 

treatment facilities on their own.  

Wastewater Collection System: The basic process of waste water treatment was explained in the 

previous section (sewerage system). Waste water should be treated at a primary treatment 

facility equipped by the tenants and the waste water flows into the underground pipes along the 

road. The lifting stations are necessary to lift the waste water to arrive at the central treatment 

plant. Eventually the dimension of the collection pipes is increased. The waste water collection 

pipe network is shown in the following figure. 



Prefeasibility Study of Bogura Economic Zone 

 

 

  110 

 

Figure 7.20: Waste Water Collection Network 

 



Prefeasibility Study of Bogura Economic Zone 

 

 

  111 

 

7.10 Solid Waste Treatment and Management 

The management of waste is a key component in a business' ability to maintaining 

ISO14001 accreditation. Companies are encouraged to improve environmental 

efficiencies each year by eliminating waste. The following solid waste management plan 

for the proposed industries like light engineering, RMG, furniture, pharmaceutical and 

food processing in BEZ need to be addressed. 

7.10.1 Inventory of Hazardous Waste Generation 

Since industries change their products, processes and capacity of production, and new 

industries get established periodic, updating of inventories is required. It should be 

made mandatory on the part of industries to report changes/additions in hazardous 

waste generation and steps taken to reduce generation of waste per unit of production. 

Industries will be required to store hazardous waste for a period not exceeding 90 days 

and shall maintain a record of sale, transfer, storage, recycling and reprocessing of such 

wastes like Iron chips, waste iron, Jhuta, cotton, polythene, paper, steel, aluminum, 

copper, cardboard materials, waste accessories, wood, unused drugs, pressurized 

containers, air pollution control equipment, packaging wastes and laboratory wastes, 

food wastes, leaves, peels, pomace, skins, rinds, cores, pits, pulp, stems, seeds, twigs, 

and spoiled fruits and vegetables unless agreed by DoE and BEZA. The waste could either 

be recycled /reused or disposed of in captive or common Treatment, Storage and 

Disposed Facilities (TSDF) available in the country, or be incinerated. Inventories of ‘end 

of life’ consumer products such as e-waste are also required to be made.  

7.10.2 Waste Avoidance and Waste Minimization at Source 

In the hierarchy of waste management, waste avoidance and waste minimization have 

to be attempted first, for which dissemination of information on technological options 

should be a continuing exercise. Promote implementation of recovery of resources such 

as solvents, other reagents and by-products as well as re-generation of spent catalysts in 

a time frame manner. 

7.10.3 Reuse, Recovery and Recycling of Hazardous Waste 

Industrial associations/industries should explore options/ opportunities of reusing, 

recovery and recycling of hazardous waste in an environmentally sound manner. 

Establishment of ‘Waste Exchange Banks/ Centers’ should be encouraged to provide 

information on wastes and promote reuse, recovery and recycling technologies which 

upscale the quality of resource recovery. Introduce payback scheme as part of extended 

corporate responsibility in case of lead-acid batteries. Develop a system for channel sing 